o

CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

FCC RADIO TEST REPORT

Applicant . Micro-Star Int'l Co.,Ltd.

Address Nq.69, Lide St., Zhonghe Dist. New Taipei City 235
Talwan

Equipment - WIiFi USB Adapter

Model No. . GUAXES54

Trade Name : msi

FCCID . 14L-GUAXES4

| HEREBY CERTIFY THAT :

The sample was received on Jun. 16, 2023 and the testing was completed on
Sep. 28, 2023 at Cerpass Technology Corp. The test result refers exclusively to
the test presented test model / sample. Without written approval of Cerpass

Technology Corp., the test report shall not be reproduced except in full.

Approved by:

S, Ly

Mark Liao / Supervisor

Laboratory Accreditation:

\\\\\\\\lll/(,//l &
et P
Cerpass Technology Corporation Test Laboratory lac-MRA
e
2 Q N Testing Laboratory
“roly W 1439
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 1 of 242

FCC ID . 14L-GUAXES54



¥

0

il

CERPASS TECHNOLOGY CORP.

CONTENTS
Summary of Test Procedure and TESt RESUILS.........coouiiiiiiiiiii e 5
R Y o o o= 1] (=T = U To = o £ USSR 5
Test Configuration of EQUIDMENT UNAEE TEST.......ciiiiiiiieiiiiie ittt 6
2.1.  Feature of EQUIPDMENT UNAET TESL. ... ieieiiie ettt e e s e e e e e s s st e e e e e e s e enneeees 6
2.2.  Carrier Frequency of ChanNEIS ...........oii it 7
2.3, Test Mode and TeSt SOMWAIE.......ccoiiiiiiiiiiie et e e et e e e sbaeeeeans 8
2.4.  DesCription Of TEST SYSIEIM ....ciiiiiiiiiiiie ettt e e et re e e e sbr e e e e sbneeeeans 9
2.5, General INformation Of TEST......uuiiiiiiiie e e e s nnaeeeas 10
2.6.  Measurement UNCEIAINTY ........c..eiiiiiieieeiiiiet ettt e st e e e e snnne e e s annneeas 11
Test Equipment and Ancillaries Used for TESES ......cccoiiieie i 12
ANTENNA REQUIFEIMENES ....eeiiii ittt ettt ettt e e ettt e e e st e e e e st et e e e aab et e e e asbe e e e e anbbeeeeanbneeeeneee 14
4.1, Standard APPIICADIE ... ———————— 14
4.2.  Antenna Construction and DireCtional GaiN ...........coooiiuriiiiieeeiniiiiieeee e eeeee e 14
Test of AC Power Line Conducted EMISSION .......oouiiiiiiiiiiiiiiiieet e e e 15
Lo 00 =3 A T 0 PRSP 15
5.2, TESE PIOCEUUIES ...ttt ettt e e e e e bbbttt e e e e e e ettt b e e e e e e e e s anbnbbeeeaaeeeanes 15
5.3, TYPICAI TEST SEUUD ..eeeiteiiieittiee ettt ettt s bt e e et e e s et e e e e enbee e e e neee 16
5.4, TeStRESUIL QNG DALA......ciiiiiiiiiiiiiie ettt e e e e e e et e e e e e e e s aabnbreeeeaeeeanns 17
5.5, TESE PROLOGIAPNS ..coiiuiiiiieitieee ettt s ekt e et e e e e ab e e e nb e e e e e 19
Test of Undesirable Emission (Radiated)..........ccoooieiiiiie e 20
G0 N =) N 1 PR PERPR 20
B.2.  TESEPIOCEUUIES .....eeiieiiie ettt ettt e e ettt e e e e e e st bbbt e e e e e e e e anbbbe e e e e e e e e aannbnbbeeeaaeeeaanns 21
TS T Y/ o] [o= 1 1T Y=Y (U o L PP PP 22
6.4. Test Result and Data (9KHZ ~ 30MHZ)........uuuuuiiiiiiiiiieiiieieieieieieieeareiereesieesrsrrrerersrnrrrerrn—.. 23
6.5. Test Result and Data (B0MHZ ~ LGHZ) ......ooiiiiiiiiiiiiiiie e 23
6.6. Test Result and Data (1GHZ ~ 40GHZ) ........uuuuiiiiiiiiiiiiiieieieieieieieesieierersiersrsrerersrsrnrnrerrrnrarnnnnn. 25
R [ = 7= g o =g 1153 (o) o PSRRI 107
6.8. Restricted Bands Of OPeration .............uuuuuueuereieieieieiiirisieisirieeeeerererneree ... 133
6.9. Test Photographs (B0MHZ ~ LGHZ) .....cooiiiiiiiiiiiii ettt 134
6.10. Test Photographs (LGHZ ~ 40GHZ) ......uuvviiiiiiiiiiiiieiiieieieisieeeeeisrsrersessnsnrsesrsesrnrnrsenrnrensennnrnrnne 135
ON TIME, DULY CYCIE ...ttt ettt e e et e e et et e e e nbe e e e e nbne e e e neee 137
4 T =21 o N 1 | PO PP TP OPPUPPPTRPN 137
A 1= = (o Tt =T U = PR 137
7.3, TOSE SEUUP LAYOUL ....eeeeeiiiiiiiiiiiittieteeeteeeettetetete et te ettt st et s ts et e et e s st et s st s st s e bs e bebsbsbnbebebnbnnes 137
7.4, TSt RESUIt QNG DAlA......ccciiieiiiiiiiie e ie et e e e e e s r e e e e e ssntnae e e e e e e s s anntnnneeneeeeeaanns 137
26dB Bandwidth & 99% Occupied BandWidth ... 139
00 =X A T o PR 139
8.2, TESE PIOCEUUIE ...ttt e e ettt e e e e e e e s bbbt e e e e e e e e e e nnnbbeaeeeaeas 139
8.3, TESE SEIUP LAYOUL .....eeiiiieiie ettt ettt ettt e e ettt e e e s e e et e e e s e e nnnnneeeeeeas 139
8.4. Test Result and Data (26dB Bandwidth) .............cooiiiiiiiiiiiiiiiee e 140
8.5. Test Result and Data (99% Occupied Bandwidth) .............cccoeiiiiiiin e 144
Maximum Equivalent Isotopically Radiated POWer(E.l.LR.P.)..........uiiiiiiiiiie e 208

Report No.: 23060172-TRFCCO05

CERPASS TECHNOLOGY CORP.
T-FD-521-0 V1.0

Issued date
Page No.
FCCID

: Sep. 28, 2023
. 2 of 242
. 14L-GUAXE54



o

il

CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Lo TS O =TS A I T P PPPPPPPPPRE 208
Lo I 1= 1S3 B (o o7 =T (1] SRR 209
9.3, TESE SEIUP LAYOUL ...ttt et e e e e e e e e s e e e e e s 209
Lo 1= 1S = U A= T To [ DT - SR 211
10. Peak Power Spectral Density (E.LLR.P.) .o s 214
00 O =Y I T SRS 214
10.2. TESEPIrOCEAUIE ... 215
10.3. TSt SELUP LAYOUL ...ttt et s e e e e e e e et b a e s e e e et e e tab s e e e e eeeesbaeeeaeaenes 215
10.4. Test Result and Data............ccccoeiiiiiiiii 217
N O o1 (=T a1 To g I 2 7= TST=To I = o) (o o7 | RSP 230
O 1Yy N1 1| OSSO ST REURRRORSP 230
I oYy g o Yo =T o [ = SRS 230
11.3. TSt SELUP LAYOUL ...ooieiiiiiieeiiee ettt e e e e e s e e e e e e 230
11.4. Test ResUlt and Data............cccoeveiiiiiiiiic e 231

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 3 of 242
FCCID . 14L-GUAXES4



o

CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

History of this test report

Report No. Issued Date Description

23060172-TRFCCO05 | Sep. 28, 2023 | Original

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. . 4 of 242
FCCID . 14L-GUAXES4



o

CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

1. Summary of Test Procedure and Test Results
1.1. Applicable Standards

ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart E §15.407

KDB 789033
The following reference test guidance is not within the scope of accreditation of TAF.

KDB 987594 D01
KDB 987594 D02
FCC KDB 662911 D01 v02r01
FCC KDB 412172 D01 v01r01

FCC Rule Description of Test Result Remark
15.203 Antenna Requirement PASS -

15.207(a) AC Power Line Conducted Emission PASS -

15.407(b) . . )
15.209 Undesirable Emission PASS

15.407(a) 26 dB & Occupied Bandwidth PASS -

15.407(a) Maximum Equivalent Isotopically Radiated PASS )

Power (E.I.LR.P.)
15.407(a) Peak Power Spectral Density (E.I.R.P.) PASS -
15.407(d) Contention-Based Protocol PASS -

*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be

determined by standard requirement,measurement uncertainty evaluation is not considered.
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

Operation Frequency Range

2.4GHz:802.11b/g/n(Turbo QAM)/ax: 2400-2483.5MHz
5GHz:802.11a/n/ac/ax: 5150-5250MHz, 5250-5350MHz,
5470-5725MHz, 5725-5850MHz
6GHz:802.11ax: 5955MHz~6425MHz, 6425MHz~6525MHz
6525MHz~6875MHz, 6875MHz~7125MHz

Center Frequency Range

2.4GHz:802.11b/g/n(Turbo QAM)/ax: 2412MHz-2462MHz

5GHz :802.11a/n/ac/ax: 5180-5250MHz, 5260-5320MHz,
5500-5720MHz, 5745-5825MHz

6GHz: 802.11ax: 5955MHz~6415MHz, 6435MHz~6515MHz
6535MHz~6855MHz, 6875MHz~7115MHz

Modulation Type

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256QAM(Turbo QAM)
802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
5GHz:

802.11a/n: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
6GHz:

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

Modulation Technology

DSSS, OFDM, OFDMA

Data Rate

2.4GHz:
802.11b: 1, 2, 5.5, 11Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0 — MCS15, HT20/40

MCS0 — MCS9, VHT20/40(Turbo QAM)
802.11ax: MCS0O — MCS11, HE20/40
5GHz:
802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0O — MCS15, HT20/40
802.11ac: MCSO0 — MCS9, VHT20/40/80/160
802.11ax: MCS0 — MCS11,HE20/40/80/160
6GHz:
802.11ax: MCS0O — MCS11, HE20/40/80/160

Antenna Type

PCB Antenna

Antenna Gain

2400-2490MHz: ANT A: 1.40 dBi, ANT B: 1.70 dBi
5150-5200MHz: ANT A: 3.00 dBi, ANT B: 3.50 dBi
5300-5400MHz: ANT A: 2.90 dBi, ANT B: 2.80 dBi
5500-5700MHz: ANT A: 2.40 dBi, ANT B: 2.10 dBi
5700-5850MHz: ANT A: 1.20 dBi, ANT B: 1.50 dBi
5925~6400MHz: ANT A: 3.30 dBi, ANT B: 3.20 dBi
6400~6500MHz: ANT A: 3.30 dBi, ANT B: 3.30 dBi
6500~6800MHz: ANT A: 3.90 dBi, ANT B: 3.40 dBi
6900~7125MHz: ANT A: 4.00 dBi, ANT B: 3.50 dBi

USB cradle

Brand: msi, Model: GUAXE54C

Note:

1. WLAN 2.4G 802.11n Support TurboQAM.

2. EUT support TPC Function.

3. EUT support Client Mode without radar detection.

4. EUT support Indoor Client.

5. For more details, please refer to the User’s manual of the EUT.
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2.2. Carrier Frequency of Channels

Frequency Range IEEE Std. 802.11 | Ch. Frequency (MHz) | Channel Number
(MHz)
5925 ~ 7125 802.11ax(HE20) 5955 ~ 7115 1~233
5925 ~ 7125 802.11ax(HE40) 5965 ~ 7085 3~227
5925 ~ 7125 802.11ax(HEB0) 5985 ~ 7025 7~215
5925 ~ 7125 802.11ax(HE160) 6025 ~ 6985 15~207

The EUT incorporates a MIMO function.

Modulation Type TX CONFIGURATION

802.11ax HE20 2TX

802.11ax HE40 2TX

802.11ax HE80 2TX

802.11ax HE160 2TX
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
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2.3.

a.

Test Mode and Test Software

During testing, the interface cables and equipment positions were varied according to ANSI

C63.10.
The complete test system included remote workstation and EUT for RF test. The remote

workstation included Notebook.
An executive program, "RTL8852C_USB_MP_Package_ALPHA ver. v2.0.24” under Windows OS
system was executed to transmit and receive data via WLAN.

. The following test modes were performed for the test:

Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11ax HE20 (7.3Mbps) , From System (120V/60Hz)
2 802.11ax HE40 (14.6Mbps) , From System (120V/60Hz)
3 802.11ax HE80 (30.6Mbps) , From System (120V/60Hz)
4 802.11ax HE160 (61.3Mbps) , From System (120V/60Hz)
caused “Test Mode 4” generated the worst case, it was reported as the final data.
Radiation Emissions (Below 1GHz)
Test Mode | Operating Description
1 802.11ax HE20 (7.3Mbps) , From System (120V/60Hz)
2 802.11ax HE40 (14.6Mbps) , From System (120V/60Hz)
3 802.11ax HE80 (30.6Mbps) , From System (120V/60Hz)
4 802.11ax HE160 (61.3Mbps) , From System (120V/60Hz)
caused “Test Mode 4” generated the worst case, it was reported as the final data.
Radiation Emissions (1GHz ~ 40GHz)
Test Mode | Operating Description
1 802.11ax HE20 (7.3Mbps) , From System (120V/60Hz)
2 802.11ax HE40 (14.6Mbps) , From System (120V/60Hz)
3 802.11ax HE80 (30.6Mbps) , From System (120V/60Hz)
4 802.11ax HE160 (61.3Mbps) , From System (120V/60Hz)

caused “Test Mode 1~4" generated the worst case, they were reported as the final data.

Note:
1.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.

For AC Power Line Conducted Emission, AC 120V / 60Hz is worst case.

For Radiated Spurious Emission(Below 1GHz), AC 120V / 60Hz is worst case.

For Radiated Spurious Emission(1GHz ~ 40GHz), AC 120V / 60Hz is worst case.
.2.There are evaluation tests with and without USB cradle, with USB cradle is worst case.
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2.4. Description of Test System

RF Conducted
Equipment Brand Model Length/Type |Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
Radiated Emissions
Equipment Brand Model Length/Type |Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
AC Power Line Conducted Emission
Equipment Brand Model Length/Type |Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
CBP
Equipment Brand Model Length/Type |Power cord/Length/Type
Notebook Lenovo S2292L N/A Adapter / 1.8m / NS
RJ45 Cable CONNI-EI-ETIVITY CAT5E 1.2m /NS N/A
Notebook DELL Latitude 9420 N/A Adapter / 1.8m / NS
AP NETGEAR RAXES500 N/A Adapter / 1.5m / NS
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023 *
T-FD-521-0 V1.0 Page No. : 9 of 242
FCCID : 14L-GUAXES4
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2.5. General Information of Test

X] Test Site

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)

Tel: +886-3-3226-888

Fax: +886-3-3226-881

FCC | TW1439, TW1079

IC 4934E-1, 4934E-2

Frequency Range
Investigated

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 40,000MHz

Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

i . Environmental
Test Item Test Site Test period v . Tested By
Conditions
24.4~26.7°
RF Conducted RFCONO1-NK | 2023/8/8~2023/9/16 6.7C 1 Leon Huang
42~52%
RF Conducted RFCONO1-NK 2023/09/28 26.2°C /1 46% Leon Huang
22~26C /
Radiated Emissions 3M02-NK 2023/7/29~2023/8/31 ¢ Leon Haung
43~66%
AC Power Line
. CONO02-NK 2023/07/24 26°C /59% Leon Huang
Conducted Emission
CBP RFDFS01-NK |2023/9/18~2023/9/20 24.9~26.1°C | Dian Chen
47~49%

CERPASS TECHNOLOGY CORP.
T-FD-521-0 V1.0

Issued date : Sep. 28, 2023
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2.6. Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with t
he emissions test results be included in the report. The measurement uncertainties given
below are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) +3.28dB
Radiated Spurious Emission(9KHz~30MHz) +3.5dB
Radiated Spurious Emission(30MHz~1GHz) 15.1dB
Radiated Spurious Emission(1GHz~40GHz) 15.2dB
6dB Bandwidth 15.4%
26dB Bandwidth 14.4%
Occupied Bandwidth +4.5%
Peak Output Power(Conducted Power Meter) | £1.1dB
Power Spectral Density +2.0dB
Duty Cycle +3.5%
Frequency Stability 10.23KHz
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
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3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Call[g);?etlon Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2022/11/18 | 2023/11/17
Active Loop Antenna Schwarzbeck FMZB 1513 414 2023/02/03 | 2024/02/02
Horn Antenna EMCO 3115 31589 2023/03/23 | 2024/03/22
Horn Antenna EMCO 3116 31970 2023/03/03 | 2024/03/02
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2023/07/05 | 2024/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSP 40 100047 2023/02/24 | 2024/02/23
Preamplifier Agilent 8449B 3008A01954 2023/03/08 | 2024/03/07
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60658 2022/10/04 | 2023/10/03
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130606 2023/03/13 | 2024/03/12
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2023/02/25 | 2024/02/24
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2023/03/07 | 2024/03/06
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2023/03/07 | 2024/03/06
WCBA-
Cable-8m(1G-26.5G) WOKEN WCA203SM CCE1374 2023/03/07 | 2024/03/06
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2023/03/07 | 2024/03/06
Cable-3m(10M-40G) | HUBER SUHNER SF102 804619/2 2022/10/11 | 2023/10/10
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Notch Filter Warison WFIL-NS925- |\\ o saBFWCAM1| 2023/03/13 | 2024/03/12
7125F-04
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Calgagglon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/11/28
Power Meter Anritsu ML2495A 1224005 2023/03/07 | 2024/03/06
Power Sensor Anritsu MA2411B 1207295 2023/03/07 | 2024/03/06
Attenuator KEYSIGHT 8491B MY39250703 | 2023/03/08 | 2024/03/07
O
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
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Test ltem AC Power Line Conducted Emission
Test Site CONO2-NK
Instrument Manufacturer Model No Serial No Calg);?:on Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2023/07/05 | 2024/07/04
TWO-LINE
ROHDE & SCHWARZ ENV216 102185 2022/08/24 | 2023/08/23
V-NETWORK
Cable-4m(9k-3G) EMEC RG-223 18274M 2022/07/27 | 2023/07/26
E3 AUDIX v8.2014-8-6 RK-000536 NA NA
Test ltem CBP
Test Site RFDFS01-NK
Instrument Manufacturer Model No Serial No Cal;:t;;?etlon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/11/28
MXG-B RF Vector
_ MY53051383+
Signal Generator + KEYSIGHT N5182B+N5182BX07 2023/02/22 | 2024/02/21
MY59362519
Frequency Extender
Control BOX World-pallas AD222 L4490A NA NA
IOTO047A KEYSIGHT v22.7.25.15 NA NA NA
O
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
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4. Antenna Requirements
4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

4.2. Antenna Construction and Directional Gain

Antenna Type PCB Antenna

5925~6400MHz: ANT A: 3.30 dBi, ANT B: 3.20 dBi

Antenna Gain 6400~6500MHz: ANT A: 3.30 dBi, ANT B: 3.30 dBi
6500~6800MHz: ANT A: 3.90 dBi, ANT B: 3.40 dBi

6900~7125MHz: ANT A: 4.00 dBi, ANT B: 3.50 dBi

5925~6400MHz

For Power directional gain= Gan= 3.30 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 + + 10CN/20)2 INanT] = 6.26(dBi)

6400~6500MHz

For Power directional gain= Gan= 3.30 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 +  + 10C6N/20)2 [Nant] =6.31 (dBi)

6500~6800MHz

For Power directional gain= Gan= 3.90(dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 +  + 1QCN/20)2 INant] = 6.66(dBi)

6900~7125MHz:

For Power directional gain= Gan= 4.00 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 +  + 1Q©N/20)2 INant] = 6.76(dBi)

*MIMO type: Cyclic Delay Diversity (CDD) mode.
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5. Test of AC Power Line Conducted Emission
5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to
determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz2) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was
kept at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ o o o

The frequency range from 150 kHz to 30 MHz was searched.

= «Q

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

CERPASS TECHNOLOGY CORP.
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5.3. Typical Test Setup

| A 80cm
80c HJ \ —
80cm —°
1 —o
LISN v LISN
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e = e e e e e e e e e e e e e e e e e e == J
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5.4. Test Result and Data

Power I(:/-{(C):TZ%B\//S}Z?HZ) Pol/Phase . | LINE
Test Mode : | Mode 4, CH111
1008ve! (dBuV)
90
80
70 _ _ _ _ _
o0 \ 1 LISN-CLASS B (QP)
B LISN-CLASS B (AV)

015 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHzZ) (dB) (dBuv) (dBuV) (dBuv) (dB)
1 9.16 9.62 14.70 24.32 55.38 ~31.06 Average P
2 .16 9.62 33.25 42.87 65.38 -22.51 QP P
3 9.18 9.61 11.36 20.97 54.69 -33.72 Average P
- 9.18 9.61 29.97 39.58 64.69 -25.11 QP P
5 .19 9.61 10.31 19.92 54.14 -34.22 Average P
6 9.19 9.61 28.82 38.43 64.14 -25.71 QP P
7 9.44 9.63 20.40 30.03 47.14 -17.11 Average P
8 2.44 9.63 27.63 37.26 57.14 -19.88 QP P
9 13.56 9.88 20.61 30.49 50.00 -19.51 Average P
1 13.56 9.88 23.29 33.17 60.00 -26.83 QP P
11 20.28 9.93 17.02 26.95 50.0e0 -23.085 Average P
12 20.28 9.93 22.66 32.59 59.00 -27.41 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
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From System
Power Pol/Phase . | NEUTRAL
(AC120V /60Hz)
Test Mode . | Mode 4, CH111
welevel (dBuV)
90
80
Wi \ [ LISN-CLASS B (QP)
P M e L | | || USNCLASS B (AV)
40
30
20
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHzZ) (dB) (dBuV) (dBuVv) (dBuV) (dB)
1 8.15 9.63 18.32 27.95 55.85 -27.9@ Average P
2 9.15 9.63 35.52 45.15 65.85 -20.70 QP P
3 8.16 9.63 16.77 26.40 55.52 -29.12 Average P
- 8.16 9.63 33.09 42.72 65.52 -22.86 QP P
5 8.19 9.62 13.57 23.19 54.85 -38.86 Average P
6 8.19 9.62 29.71 39.33 64.05 -24.72 QP P
7 9.22 9.62 9.99 19.61 52.86 -33.25 Average P
8 9.22 9.62 24 .64 34.26 62.86 -28.60 QP P
S 9.43 9.63 20.87 38.50 47.18 -16.68 Average P
10 8.43 9.63 28.47 38.1e 57.18 -19.e8 QP P
11 20.28 9.95 18.68 28.63 50.00 -21.37 Average P
12 20.28 9.95 22.52 32.47 60.00 -27.53 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
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6. Test of Undesirable Emission (Radiated)

6.1. Test Limit

Un-restricted band emissions above 1GHz Limit

Frequency Limit
Any outside the 5.945 — e.i.r.p. -27 dBm [68.2 dBuV/m@3m]
7.125 GHz emission Note :

-27 dBm EIRP OOBE is measured RMS which is a deviation from the
current 15E rules for 5 GHz bands. In addition, 15.35(b) applies where
the peak emissions must be limited to no more than 20 dB above the

average limit.

5.945 - 7.125 GHz

Emission MASK Limit

Power spectral density must be suppressed by 20 dB at 1 MHz outside of
channel edge, by 28 dB at one channel bandwidth from the channel
center, and by 40 dB at one- and one-half times the channel bandwidth
away from channel center. At frequencies between one megahertz
outside an unlicensed device's channel edge and one channel bandwidth
from the center of the channel, the limits must be linearly interpolated
between 20 dB and 28 dB suppression, and at frequencies between one
and one- and one-half times an unlicensed device's channel bandwidth,
the limits must be linearly interpolated between 28 dB and 40 dB
suppression. Emissions removed from the channel center by more than
oneand one-half times the channel bandwidth must be suppressed by at
least 40 dB.

Fc - EBW Fc + EBW

—EBW—

Z8IN RN

Rc
Fc Fo- Fe+ Fc +
; EBW/2 EBW/2
1.5 X EBW -1MHz +1MHz 1.5 X EBW
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

Note:
1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
(Y-AXIS is the worst.)
2.Due to the test software function limit the operation band setting(200dBuV/m). There's no
corresponding limitation in the actual test item.
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6.3. Typical Test Setup
Below 30MHz test setup
Antenna

Equipment under Test

l 0.8M
Turn Table

. Ground Plane
Receiver

30MHz- 1GHz Test Setup

Antenna

Equipment under Test

v

0.8M

Turn Table

N

. Ground Plane
Receiver

Above 1GHz Test Setup

Antenna

4@ Equipment under Test

¢ » im/3m

Turn Table 1.5M

MAWWWWM,

—~

\ ~N Absorber

Ground Plane

Receiver
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6.4. Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

6.5. Test Result and Data (30MHz ~ 1GHz)

From System
Power Pol/Phase . | VERTICAL
(AC120V /60Hz)
Test Mode : | Mode 4, CH111
70 Level (dBuV/im)
60
3M RADIATED
50
40 -
1 5
30 A
2 3
20
10
0
-10
30 100. 200, 300. 400. 500. 600. 700, 800. 900. 1000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 76.74 -13.45 42.71 29.26 40.00 -10.74 Peak 1ee 360 P
2 241.46 12.41 35.91 23.50 46.00 22.56 Peak iee 360 P
3 311.3@ -9.74 35.18 25.44 45.00 -20.56 Peak 1ee 360 P
4 412.18 -7.26 34.10 26.84 45.00 19.16 Peak 1ee 360 P
5 456.80 -5.85 34.38 28.53 46.00 17.47 Peak 1ee 368 P
6 5es.3e -4.84 31.43 26.59 45.08 -19.41 Peak 1e@ 368 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 23 of 242
FCCID . 14L-GUAXES4



N
<

oy

CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

From System
Power Pol/Phase HORIZONTAL
(AC120V /60HZ)
Test Mode Mode 4, CH111
7,oLevel (dBuV/m)
60 :
3M RADIATED
50 it
40 il '
1 .
“ B 8
30 3
20
10
0
-10
30 100. 200, 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (d8) (cm) (deg)
1 76.74 -13.45 43.45 35.e0 49.00 -5.80 Peak 4ee 360 P
2 158.04 -18.77 34.85 24.08 43.58 -19.42 Peak 4ee 360 P
3 237.58 -12.89 38.95 26.06 45.00 -19.94 Peak 400 360 P
4 317.12 -9.48 41.66 32.18 45.00 -13.82 Peak 4ee 360 P
5 408.30 -7.39 39.17 31.78 46.00 -14.22 Peak 400 360 P
6 497 .54 -5.22 36.26 31.04 45.00 -14.96 Peak 400 369 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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6.6. Test Result and Data (1GHz ~ 40GHz)

From System .
Power (AC120V /60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 5, CHO1
407 Level ([dBuVim)

UL R

H |
oo PRI LT | JL | redecs

1

0|
1000 4000. 8000. 12000. 16000. 20000. 24000, 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) {dB) (aBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 41.43 49.89 68.28 =19.11 Average 184 145 P
2 5925.88 7.66 54 .52 62.18 88.28 -26.82 Peak 184 lda P
3 5955.80 7.68 86,88 94.56 200.00 -185.44 Average 184 146 p
4  5955.80 7.68 99.16 1856.84 200.08 -93.15 Peak 184 145 P
5 1191@.e8 18.86 3e.77 48,83 54,88 -5.17 Average 18 267 P
& 11918.828 18.856 43 .68 61.66 74 .88 -12.34 Peak 188 267 P
7  17B65.28 27.77 21.55 49,32 54 .88 -4 .68 Average 188 314 P
8 17865.88 27.77 38.34 66,11 74 .88 -7.89 Peak ] 314 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode . | Mode 1, Band 5, CHO1
107 Level (dBuVim})
100 4

o T P TR
S L LR

4

0|
1000 4000, 8000, 12000. 16000. 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.8a 7.66 41.32 48.98 68.20 -19.22 Average 285 &8 P
2 5925.80 7.66 54,26 61.92 88.20 -26.28 Peak 285 2@ P
3 5955.00 7.68 77.58 85.26 e0.80 -114.74 Average 285 i) p
4  5955.0@ 7.68 89.71 97.39 200.00 -102.61 Peak a5 &e P
5 11918.8@ 18.86 31.67 49,73 54,88 -4.27 Average 188 138 P
6 11918.8@ 1B.86 42,68 68,74 74.88  -13.26 Peak 188 138 P
7 17B65.8@  27.77 22.61 5@.38 54,60 -3.62 Average 188 213 P
8 17865.80@ 27.77 38,57 67.34 74,080 -6.66 Peak 188 213 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 5, CH45
qo72vel ([dBuVim)
100, lL

oo FREH U IF L :
oo IR UOF LT LI | redseks

1 [

0|
1000 4000. 8000. 12000. 16000. 20000, 24000, 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factoer Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 41.35 49,81 68.28 =-19.19 Average 115 132 P
2 5925.88 7.66 54,42 62,88 aa.2@ -26.12 Peak 115 132 P
3 6175.0@ 8.35 86.59 94.94 200.00 -105.86 Average 115 132 P
4  6175.00 8.35 99.82 187.37 l00.80 -92.63 Peak 115 132 P
5 12358.88 17.76 3@.25 48.81 54,88 -5.99 Average lae 225 P
& 12358.88 17.76 43,11 Ga .87 74 .08 =13.13 Peak 188 225 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=4ntenna Factor + cable loss - Amplifier Factor
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Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 1, Band 5, CH45
“}TLG"'IEI {dBuVim})
100

oo JRLLI I LIPS LI s
oo TR DU LT LT I redseke

40

20

0
1000 4000, 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000, 40000

Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m) (dB) {cm) (deg)

1 5925.@8@ 7.66 41.43 49.89 68.28 -19.11 Average 225 7@ P
2 5925.88 7.66 4,51 62.17 23.28 -26.83 Peak 226 7@ p
3 6i75.ee 8.35 77.48 85.75 le0.00 -114.25 Average 118 78 p
4  6175.00 8.35 89,65 98.00 100.00 -182.00 Peak 126 78 P
5 1235@.88 17.76 38.69 48.45 54,88 -5.55 Average lga 138 P
6 1235p.88 17.76 41.93 59.69 74 .88 ~14.31 Peak 188 138 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. . 28 of 242
FCCID . 14L-GUAXES4



o

.‘"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 5, CH93
qo7-eve! (dBuVim)
100 3

oo ILLTHIF LT L LI J
oo JRLLIGOUIE L TL LI | redseke

k=i

40

20

0
1000 4000. B8000. 12000. 16000. 20000. 24000. 28000. 32000. 3GO0O0. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) {em) (deg)

1 5925.e@ 7.66 41.45 49,11 68.28 -19.e9 Average 259 148 p
2 5925.0@ 7.66 54.78 62.36 88.290 -25.84 Peak 259 148 P
3 6415.8@8 B.34 BY .65 95.99 le@.88 -184.81 Average 259 14@ P
4 G415.0@ 8.34 108.85 1088.39 280.08 -91.51 Peak 259 148 P
S 12838.80 18.92 29.71 48.63 63.28 -19.57 Average la8 195 P
6 12830.00 18.92 42,36 61.28 88.28 -26.92 Peak 180 195 P

Mote: Lewel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 1, Band 5, CH93
“}TLG"'IHI {dBuVim}
100 4

ol L S R a1 1
oo IRLLR UL gH T L L | sk

0|
1000 4000.  8000. 12000. 16000. 20000 24000, 22000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
N (MHz ) (dB)  (dBuV} (dBuV/m)} (dBuV/m) (dB) {cm) {deg)

1 5925.88 7.66 41.47 49,13 68.28 =-19.87 Average 185 (=1:] P
2 5925. 88 7.66 54,949 B2.65 88.28 =25.55 Peak 185 =5 P
3 6415.00 8.34 749.98 88.32 200.80 -111.58 Average 185 &8 P
4  B415.00 8.34 92.25 100.59 200.08 -99.41 Peak 185 68 P
5 12838.88 18.92 29.72 48,64 68.28 -19.56 Average lae 224 P
& 12838.88 18.92 41.18 5@ .18 BB.28 -2B.18@ Peak 188 224 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 5, CHO3
407 Level (dBuVim)
100 1

L

A Ll et
? 6 ]
- r FCd 6EANG
[ -
40
20
0f
1000 4000, 8000. 12000. 46000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. {MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) {deg)
1 5925.80 7 .66 41.93 49,59 658.28 -18.61 Average 129 134 P
2 5025.08 7.66 54.38 51.96 g8.2@ -26.24 Peak 129 134 P
3 S5965.08 7.71 BB.31 96.82 2ee.0a -183.98 Average 129 134 P
4 5965.0a8 7.71 949.87 186.78 2ee.0a -93.22 Peak 129 134 P
S 1193@.e8 18.85 29.82 47 .87 54 .88 -6.13 Average ] 243 P
& 11938.80 18.85 43.42 51.47 74.08 -12.53 Peak 18e 243 P
7 17895.ee 27.89 24,28 52.17 54,88 -1.83 Average 18e 163 P
8 17895.88 27 .89 43,38 71.19 74,88 -2.81 Peak 188 163 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 31 of 242

FCC ID . 14L-GUAXES54



o

.‘"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60HZ) :
Test Mode : | Mode 2, Band 5, CHO3
4o7-2vel (dBuVim)
100 4

3

o AT ISP L

0|
1000 4000. 2000, 12000. 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)  (gBuv} (dBuv/m) (dBuV/m) (dB) (em) (deg)

1 5925.88 7 .66 41.89 49,55 68.28 =-18.65 Average 287 79 P
2 5925.88 7.66 53.83 &l.449 ag8.28 -26.71 Peak 287 749 P
3 5965.008 7.71 79.68 87.31 200.00 -112.89 Average 287 74 p
4  5965.00 7.71 99.38 98.81 200.00 -101.99 Peak 2a7 79 P
5 11938.e8 1B8.85 29.94 47.99 54,88 -6.81 Average ] 196 P
& 11938.88 1B8.85 43.98 61.85 74 .88 =12.95 Peak 188 196 P
7 17B95.@2a 27.89 24 .69 52.58 54 .88 -1.42 Average 186 147 P
& 17895.88 27.89 41.25 69,14 74 .88 -4 .86 Peak ] 147 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 5, CH43
4o7Leve! (dBuVim)
100 M,

oo FREHUF LI H

A Ll | et
2 GH
- NM w H_H_\_—LH rr:tilﬁmtﬁ
J:'I -

40

20

0

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 3G000. 40000

Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)}  (dBu¥) (dBuVW/m) (dBuV/m) (dB) {cm) (deg)
1 5925.ee 7.66 41.94 49,68 68.20 -18.6@ Average 18 145 P
2 5025.88 7 .66 24,11 51.77 B8.28 -26.43 Peak laa 146 P
3 6165 .88 B.34 B6.59 94,93 2@e.ea -l185.87 Average 188 146 P
4 6165.88 B.34 897.97 186.31 20@ .84 -93.69 Peak 188 146 P
5 12338.86 17.71 29.45 47 .16 54 .88 -6.84 Average 188 224 P
6 1233e.08 17.71 42 .69 68,48 74.00 -13.80 Peak 18@ 224 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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;"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode . | Mode 2, Band 5, CH43
107 Level (dBuVim)
100

oo JULL (UL T LI 1
oo JULL LT LI - redseke

0
1000 4000.  8000. 12000. 16000. 20000, 24000. 283000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.2a4 7.66 41.B9 49,55 68.28 =1B.B5 Average 186 71 P
2 5925.80 7.66 54,23 61.89 88.20 -26.31 Peak 188 71 P
3 6l65.00 8.34 77.48 85.82 100.0@ -114.18 Average 188 71 p
4  B6165.00 8.34 88.37 96.71 200.0@ -103.29 Peak 180 71 P
5 12338.88 17.71 29.68 47,39 54,88 -6.61 Average 188 166 P
6 1233@8.8@ 17.71 42.58 658,21 74.88 -13.79 Peak 188 166 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 5, CH91
4o7Leve! (dBuvim)
100 1

E

oo JRLLIE LT TE LI 1
oo JRLLRHLIE LT L L | redseke

0|
1000 4000. 2000, 12000. 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ ) {dB)  (dBuv) (dBuVs/m) (dBuVs/m) (dB) (cm) (deg)

1 5925.88 7 .66 42.82 49.68 68.28 -18.52 Average 188 138 P
2 5925.88 7.66 53.93 61.59 88.28 -26.61 Peak 188 138 P
3 6485.00 8.35 86.86 95.21 200.00 -184.79 Average 168 138 P
4  B485.00 8.35 99.82 107.37 100.0@0 -92.63 Peak 188 138 P
5 128l1e.ee 18.88 29.84 47.92 68.28 -28.28 Average L] 317 P
& 128l18.e8 18.8B8 42.89 58.97 BB.28 -27.23 Peak 188 317 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 35 of 242
FCCID . 14L-GUAXES4



o

.‘"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) '
Test Mode : | Mode 2, Band 5, CH91
Jo7Level [dBuVim)
100 4

]

oo JREL LR 1
oo JRLLRHLE LT LU | ke

0|
1000 4000.  8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 41.82 49,48 68.28 -18.72 Average 188 (=1:] P
2 5925.88 7.66 53.45 61.11 88.28 -27.89 Peak 188 (=1 ] P
3  G405.80 8.35 78.81 87.16 200.00 -112.84 Average 168 &8 P
4 p485.80 8.35 98.57 98.92 200.0@ -l01.08 Peak l8e 68 P
5 12818.ee 18.88 28.87 47,75 68.28 -28.45 Average lae 213 P
& 12818.88 18.88 41.98 68,78 BB.28 -27.42 Peak 188 213 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=4ntenna Factor + cable loss - Amplifier Factor
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.‘"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 5, CHO7
107 Level I_'dBu"u'J'mIJI-
100/
oo T U JFTE L [ ecleohe
:]
o JRLUIE UL Lo ST LI | ek
L
40
20
0
1000 4000.  8000. 12000, 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. {MHZ) (dB) (dBuv) (dBuvsm) (dBuV/m) (dB) (cm) {deg)
1 5925.88 7 .66 59.88 66 .74 68.28 -1.46 Average 188 147 P
2 5925.80 7.66 71.32 78,98 88,20 -9,22 Peak 180 147 p
3 S085.80 7.75 92.62 108,37 200,00 -99.63 Average lae 147 P
4 5085.00 7.75 1@3.48 111.25 lee.0@ -88.77 Peak 188 147 p
5 11978.8@ 18.82 25.84 46,86 54,80 -7.14 Average 188 314 P
6 11978.88 18.82 41.98 59.92 74 .88 -14.88 Peak 188 314 P
7 17955.8@ 28.84 22.63 58,67 54, 89 -3.33 Average 108 142 P
& 17955.88 28.84 4@, 87 68,91 74,80 -5.@9 Peak 180 1432 p
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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;"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 3, Band 5, CHO7
107 Lavel ['I:IBI.IVJ'I'IT}
100

]

N R ST e
o I T deke

0
1000 4000.  8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Ne. (MHz ) (dB)  (dBuv} (dBuV/m) (dBuV/m) (dB) {cm) {deg)

1 5925.88 7.66 51.55 59.21 68.28 -8.99 Average 288 196 P
2 S925.88 7.66 63.39 71.85 ag8.2e =17.15 Peak 288 196 P
3 5985.08 7.75 84.72 92.47 200.00 -187.53 Average 288 196 P
4 5985.00 7.75 94.81 1082.56 100.0@ -97.44 Peak 288 196 P
5 1197e.88 18.82 29.65 47 .67 54,88 -6.33 Average lae 157 P
& 11978.88 18.82 43,32 61.34 74 .88 =12.66 Peak 188 157 P
7 17955.88 28.84 21.96 5@ .08 54 .88 -4 .28 Average 188 185 P
8 17955.8@ 28.84 4@ .95 68,99 T4 .08 -5.81 Peak 188 185 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 3, Band 5, CH39
qorleve! mnuwm%
100

so JULEE UL H L 1
oo LU UL T LU | redseke

0|
1000 4000. 8000, 12000. 16000. 20000, 24000, 28000, 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 43.77 51.43 68.28 =16.77 Average s ] 146 P
2 5925.88 7.66 56.53 64,19 88.28 -24.81 Peak 188 l4g P
3 6l4as5.p00 8.31 92.85 1el.le 200.00 -935.84 Average 188 145 p
4  §145.98 8.31 183.78 112.e9 2e0.0@ -87.91 Peak lag 145 P
5 12298.88 17.62 29,33 46,95 54,88 -7.85 Average 18 24 P
& 12298.88 17 .62 42.93 68,55 74 .88 -13.45 Peak 18 24 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 3, Band 5, CH39
107 Level (dBuVim)

.
o LU} T T |
of I LT L 0 ke

1

40

20

0
1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)}  (dBuV) (dBuVM/m) (dBuV/m) (dB) {cm) (deg)

1 5925.ee 7.66 42.71 5@.37 68.28 -17.83 Average 180 68 P
2 5025.88 7 .66 54.55 62.21 B8.28 -25.99 Peak laa &8 P
3 6145.88 B.31 B3 .66 91.97 2@@.8a -188.83 Average 188 58 P
4 6145.08 B.31 93.51 181.82 20@ .84 -98.18 Peak 188 58 P
5 12298.86 17.62 29.78 47 .32 54 .88 -6.68 Average 188 167 P
6 12296¢.08 17.62 42,569 6@.31 74.00  -13.89 Peak lee 187 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.“\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 5, CH87
qo72ve! (dBuVim)
100 ¥

oo JRLLR I LJF T LI |
oo JULLT U LT U I redseke

0|
1000 4000.  8000. 12000. 16000, 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
N {MHz ) {dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5925.8@ 7 .66 42 .46 58.12 G8.2@ =-1B.88 Average 186 146 P
2 50925.88 7 .66 54.82 6l.68 88.2@ -26.52 Peak 188 148 P
3 6385.00 8.34 99.35 98.689 200.00 -101.31 Average lea 1456 p
4 G385.00 8.34 188,98 189,32 200.8@ -98.68 Peak laa 1456 P
5 12778.88 18.73 28.95 47 .68 G8.2@ -28.52 Average 18a 196 P
6 12778.88 18.73 42.58 61.31 BB.z2@ -26.89 Peak 188 196 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 3, Band 5, CH87
107 Lewvel [HBI.IVI'I'I'IL
100

b

oo PRLLEHEEESE T |
oo JRLLROL LAF T LT | sk

b

40
20
0|
1000 4000, 2000, 12000. 16&000. 20000. 24000. 28000. 32000. 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) {deg)
1 5925.00 7.66 42.78 50.36 68.20 -17.84 Average  18@ 52 P
2 5025.8 7.66 53.75 51.41 B@.z2@ -26.79 Peak lga 52 P
3 6385.88 B.34 B2.53 S@.87 2e@.8a -189.13 Average 188 52 P
4 6385.88 B.34 93.58 181.92 20@ .8 -98.88 Peak 188 52 P
5 12778.08 18.73 28.96 47 .69 68.28 -28.51 Average 188 199 P
& 12778.8@ 18.73 42 .69 61.42 88.20 -26.78 Peak led 199 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 5, CH15
qo7Level (dBuVim)
100

]

oo JRLE BT 1
oo IRLLIF UL E T LU | ks

0|
1000 4000. 8000. 12000. 16000. 20000, 24000. 283000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Na. (MHz ) {dB) (dBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 59.87 B6.73 68.28 -1.47 Average 188 1449 P
2 5925.88 7.66 F2.949 28e.65 ag.28e -7.55 Peak ] 149 P
3 6825.00 7.91 86.89 94.08 200.0Q0 -106.8@ Average 168 1449 p
4  §825.00 7.91 97.17 1e5.88 l0e.00 -94.92 Peak 188 149 P
5 128508.88 17.81 29.68 47 .49 54,88 -6.51 Average l8a 196 P
& 12858.88 17.81 42.18 59.99 74 .88 -14.81 Peak 188 196 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode . | Mode 4, Band 5, CH15
107 Level (dBuVim)
100

oo JRLLI I LT 1

"
- i FCO] 6E-AVG
40/
20
0
1000 4000. B000. 12000, 16000. 20000, 24000. 28000. 32000. 3G000. 40000
Frequency (MHZz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB)  (dBu¥) (dBuVW/m) (dBuV/m) (dB) {cm) (deg)
1 5925.00 7.66 47 .36 55.82 68.20 -13.18 Average 18 56 p
2 5925.00@ 7.66 57.94 65.60 B8.20 -22.60 Peak 180 56 P
3 6825.88 7.91 I7.75 B5.66 lg@.88 -114.34 Average 188 56 P
4  E6825.00 7.91 86.21 94.12 208.80 -185.B8 Peak 180 56 P
S 1z858.86 17.81 29.41 47 .22 Gad .88 -6.78 Average la8 184 P
6 1llese.e9 17.81 43,95 61.76 74,80 -12.24 Peak 180 184 p

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.“'\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 4, Band 5, CH47
qo7leve! mnm.rrm?
100

o T BT |
o MR e

of
1000 4000. 8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) {dB) (dBuv) (dBuV/m) (dBuV/m) (dB) {cm) (deg)

1 5925.8a 7.66 59.94 66.78 68.2@ -1.58 Average 180 145 P
2 5925.80 7.66 78.96 78.62 88.20 -9.58 Peak 180 145 P
3 &185.00 8.36 91.55 99.91 200.00 -160.89 Average 180 145 p
4  Gl85.00 8.36 1el1.84 11e.28 200.00 -B89.8@ Peak 188 145 P
5 12378.8@ 17.74 29.69 47.43 54,88 -6.57 Average 180 176 P
6 12378.8@ 17.74 42.96 68,78 74.88 -13.3@ Peak 180 176 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :

Test Mode : | Mode 4, Band 5, CH47
Jo7Level (Buvim)
100
80 J-|l ’ H 1 \ 1 L FCC JF.PFE

6
- ‘ ] i FC 6E-AVG
40
20
0

1000 4000. 8000. 12000. 16000, 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZz) (dB) (dBuV) (dBuv/m) (dBu¥/m) (dB) {cm) (deg)

1 5925.88 7 .66 47 .83 54 .69 68.28 =13.51 Average 188 (=1:] P
2 5925.88 7.66 57.47 65,13 88.28 -23.87 Peak 188 (=1 ] P
3 6l185.00 8.36 82.38 99.66 200.00 -189.34 Average lee &8 P
4 Blas.0e 8.36 91.59 99.95 100.00 -108.85 Peak l8e 68 P
5 12378.88 17.74 29.68 47 .42 54,88 -6.58 Average lae 122 P
& 12378.88 17.74 43.89 6@ .83 74 .88 -13.17 Peak 188 122 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 4, Band 5, CH79
qo7keve! [dBu‘u'rm]:
100

o IR P 0 |
o T PP TI hk

0|
1000 4000, 2000, 12000, 16000. 20000, 24000, 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. {MHz ) (dB)  (dBuv) (dBuVv/m) (dBuV/m) (dB) (cm) (deg)

1 5925.8@ 7 .66 57.32 B4 .98 68.28 -3.22 Average 186 147 P
2 5925.88 7.66 68,94 76.68 88.28 -11.68 Peak 188 147 P
3 6345.80 8.31 893.95 1e2.26 200.00 -97.74 Average 188 147 p
4 gG345.e8 8.31 le4.82 112.33 200.0@ -87.67 Peak lae 147 P
5 12698.88 18.27 29.69 47 .96 54,88 -6.84 Average 18 173 P
6 12698.88 18.27 42.96 51.23 74 .88 =12.77 Peak 188 173 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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;"\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode . | Mode 4, Band 5, CH79
107 Lewel ['EIBWJ'I'I'I];
100 ]

oo TRLHHE L
oo TRLLR UL

HH |
| - redseke

0|
1000 4000, 8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Na. (MHz ) (dB) (dBuv) (dBuvym) (dBuV/m) (dB) {cm) (deg)

1 5925.88 7 .66 45.52 53.18 68.28 =-15.82 Average 188 49 P
2 5925.88 7.66 54,75 62.41 ag8.2@ -25.79 Peak ] 49 P
3 6345.98 8.31 85.96 94.27 200.00 -185.73 Average 168 44 p
4  B345.00 8.31 95.16 103.47 200.00 -96.53 Peak 108 49 P
5 12698.88 18.27 29.67 47 .94 54,88 -6.86 Average ] 241 P
& 12698.88 18.27 43.88 61.35 74 .88 -12.65 Peak 188 241 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""hf CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 6, CH97
107 Level (dBuV/m)
100 3
ol TRT11) B s  w
2|8
o PO L U rodeeks
9 ¥
40
20
0]
1000 4000. 8000. 12000. 16000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.00 7.66 408.68 48.34 68.20 -19.86 Average 100 136 P
2 5925.00 7.66 54.35 62.01 88.20 -26.19 Peak 100 136 P
3 B435.ee 8.32 88.08 96.40 20@.0¢ -103.ce Average 100 136 P
4 p435.00 8.32 100.36 108.68 200.00 -91.32 Peak 100 136 P
5 7125.ee¢ 10.65 48.95 51.00 68.2¢ -17.20 Average 109 136 i
6 7125.88 10.85 53.33 63.38 88.20 -24.82 Peak 100 136 P
7 1287e.ee 19.02 28.95 47.97 68.20 -20.23 Average 100 266 P
8 12870.ee 19.02 41.62 60,64 88.2e -27.56 Peak 100 266 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 1, Band 6, CH97
107 Level (018!.!\[:‘"!)4
100
l
o LI U ecleode
2| 6
- ; ﬂ ' ' ] chGE@E
1 4
40
20
0|
1000 4000. 8000, 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB) (cm) (deg)
1 5925.60 7.66 41.61 49.27 68.20 -18.93 Average 100 53 P
2 5925.00 7.66 54.16 61.82 88.20 -26.38 Peak 120 53 P
3 0435.ee 8.32 88.55 88.87 200,00 -111.13 Average 102 53 P
4 5435.00 8.32 92.54 168,96 200,00 -99.04 Peak 100 53 P
5 7125.e0 10.85 41.30 51.35 68.208 -16.85 Average 100 53 P
6 7125.86 10.85 53.48 63.53 88.28 -24.67 Peak 100 53 P
7 1287e.ee¢ 19.02 28.59 47.61 68.20 -20.59 Average 100 354 P
8 1287e.ee 19.02 42,63 61,65 88.20 -26.55 Peak 100 354 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 50 of 242

FCC ID . 14L-GUAXES54



15-

oy

.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph . | VERTICAL
owe (AC120V /60Hz) ol/Phase c
Test Mode : | Mode 1, Band 6, CH105
107 Level (dBuV/m)
100 1
2l ) g ) e o
2|d
g | R R [ I
1 ¥
40
20
0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB) (aBuv) (dBuv/m) (dBuv/m) (dB) (cm) (deg)
1 5925.e0 7.66 41.72 49.38 68.20 -18.82 Average 100 134 P
2 5925.00 7.66 55.72 63.38 88.20 -24.82 Peak 100 134 P
3 5475.0e 8.33 86.65 94.98 200.00 -105.02 Average 100 134 P
4 8475.00 8.33 99.03 187.36 200.00 -92.64 Peak 100 134 P
5 7125.ee 18.085 41.24 51.29 68.28 -16.91 Average 100 134 P
6 7125.00 18.05 52.81 62.86 B8.20 -25.34 Peak 100 134 P
7 12950.00 19.39 27.72 47.11 68.20 -21.09 Average 100 167 P
8 12950.60 19.39 41.65 61.04 88.20 -27.186 Peak 100 167 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

From System
Power Pol/Phase HORIZONTAL
(AC120V /60HZ)
Test Mode Mode 1, Band 6, CH105
10.,Lwel(dBuV:‘m)
100 4
o) THT1 g S ) T
2|8
60 ] 1 ' [ chsuLg
3 1
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (aBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)
1 5925.ee 7.66 41.75 49.41 68.20 -18.79 Average 100 S3 P
2 5925.ee 7.66 54.57 62.23 88.20 -25.97 Peak 100 53 P
3 5475.ee 8.33 78.58 86,91 20e.ee¢ -113.09 Average 190 53 -
2 8475.00 8.33 99.34 98.67 200.00 -101.33 Peak 100 53 P
5 7125.e0 1.5 41.21 51.26 68.28 -16.94 Average 199 53 P
6 7125.80 10.05 53.27 63.32 88.28 -24.88 Peak 100 53 P
7 12956.ee 19.39 27.78 47.89 68.2e -21.11 Average 100 195 P
8 12950.00 19.39 42.66 62,05 88.20 -26.15 Peak 100 195 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power (AC120V /60H7) Pol/Phase VERTICAL
Test Mode Mode 1, Band 6, CH113
1°7Level(68uwm)
100 )
o IILUTIIFL T LU 1 ecleodke
1!
- 5 | ' 1 FC 6EAVG
40
20
0
1000 4000. 8000, 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.00 7.66 41.7@ 49,36 68.20 -18.84 Average 100 135 P
2 5925.0e 7.66 53.99 61.65 88.28 -26.55 Peak 100 135 P
3 6515.00 8.42 86.16 94.58 200.00 -105.42 Averasge 100 135 P
4 $515.00 8.42 98.52 106.94 200.88 -93.06 Peak 100 135 P
5 7125.e@ 18.05 41.24 51.29 68.26 -16.91 Average 100 135 B
6 7125.80 10.85 53.53 63.58 88.28 -24.62 Peak 100 135 F
7 13e30.ee 19.86 28.54 48.4@ 68.20 -19.80 Average 100 226 P
8 1303e.ee 19.86 41,16 61.02 88.2¢ -27.18 Peak 100 225 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 1, Band 6, CH113
107 Level (dBuV/m)
100 4
o [HEHTHIIFETH HE T ecleodhe
UG F T L Jicke
- : | ' ] FC 6EAVG
40
20
0
1000 4000. 8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (aBuVv) (dBuv/m) (dBuV/m) (aB) (cm) (deg)
1 5925.600 7.66 41.62 49.28 68.20 -18.92 Average 100 55 P
2 5925.e0 7.66 54,59 62.25 88.20 -25.95 Peak 100 55 p
3 6515.0e 8.42 78.11 86.53 20e.0e -113.47 Average 100 55 P
< 6515.00 8.42 99.44 98.86 200.00 -101.14 Peak 100 55 P
5 7125.e0 10.05 41.34 51.39 68.20 -16.81 Average 100 55 P
6 7125.e@ 10.85 53.73 63.78 88.20 -24.42 Peak 100 55 P
7 13e3@.0¢ 19.86 28.18 47.96 68.20 -20.24 Average 100 318 P
8 1303e.ee 19.86 41.39 61.25 88.20 -26.95 Peak 100 318 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 6, CH99
107 Level (dBuV/m)
100, 3
o UL I e
2|8
- 4 ‘ L FCO] 6E-AVG
1 y
40
20
0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 42.31 49,97 68.20 -18.23 Average 100 128 P
2 5925.ee 7.66 54.34 62.20 88.20 -26.20 Peak 100 128 P
3 6445.00 8.31 88.09 96.40 200.00 -103.60 Average 100 128 P
4 ©445.e0 8.31 99.30 107.61 200.8@ -92.39 Peak 100 128 P
5 7125.ee 10.85 41.82 51.67 68.20 -16.53 Average 100 128 p
6 7125.e@ 10.05 53.72 63.77 88.28 -24.43 Peak 100 128 P
7 12898.e@ 19.85 28.62 47,67 68.2¢ -20.53 Average 100 174 P
8 1289%0.00 19.85 41.42 60.47 88.2e -27.73 Peak 108 174 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) ’
Test Mode : | Mode 2, Band 6, CH99
107 Level (clBuVltn)4
100

3

] il
U ' | 'rchBEJlﬁ

« U
TR T

60
4
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (aBuv) (dBuv/m) (dBuV/m) (aB) (cm) (deg)
1 5925.ee 7.66 42,23 49.89 68.20 -18.31 Average 100 52 P
2 5925.ee 7.66 54.62 62,28 88.20 -25.92 Peak 100 52 P
3 0445 .00 8.31 89.54 88,85 2ee.0e6 -111.15 Average 100 52 P
4  pa45.ee 8.31 92.01 168.32 200,00 -99.68 Peak 100 52 P
5 7125.e0 1.5 41.76 51.81 68.20 -16.39 Average 100 52 P
6 7125.ee 18.85 53.76 63.81 B8.20 ~24.39 Peak 100 52 P
7 12896.00 19.05 28.50 47.55 68.20 -20.65 Average 100 248 P
8 128%0.ee 19.85 42.10 61.15 88.20 -27.e5 Peak 100 248 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

From System
Power Pol/Phase VERTICAL
(AC120V /60HZ)
Test Mode Mode 2, Band 6, CH107
107 Level (dBuV/m)
100, 1
S T 1 e
2|8
- ; ‘ [ FOO 6E-AVG
9 y
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.60 7.66 42.190 49,76 68.20 -18.44 Average 1090 131 P
2 5925.00 7.66 54.35 62.81 88.20 -26.19 Peak 100 131 P
3 6485.008 B.34 87.09 95.43 200.00 -104.57 Average 100 131 v
Bl 6485.00 B.34 98.95 1087.29 2@0.00 -92.71 Peak 100 131 P
S 7125.ee 10.85 41.78 51.83 68.20 -16.37 Average 100 131 P
& 7125.e0 18.e5 52.76 62.81 88.2e -25.39 Peak 100 131 P
7 12970.ee 19.47 28.68 43.15 68.20 -20.05 Average 1090 299 P
8 1297@.ee 19.47 41.36 60.83 88.20 -27.37 Peak 100 299 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\’ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode . | Mode 2, Band 6, CH107
107[.”0' (dBuVim)
100 4

o P 1 -
o UL BT

1 3
40
20
0
1000 4000, 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (aBuv) (dBuv/m) (dBuV/m) (aB) (cm) (deg)
1 5925.ee 7.66 42.39 5@8.es 68.20 -18.15 Average 100 Ss P
2 5925.ee 7.66 54.26 61.92 88.20 -26.28 Peak 100 55 P
3 5485.00 8.34 79.80 88.14 200,06 -111.86 Average 100 55 -
- 5485.00 8.34 91.87 100,21 200,00 -99.79 Peak 100 55 P
5 7125.00 19.05 41.56 51.61 68.20 -16.59 Average 100 55 P
6 7125.00 18.05 52.64 62.69 BB8.26 -25.51 Peak 100 55 P
7 12976.ee 19.47 28.19 47 .66 68.2e -20.54 Average 180 311 P
8 12970.ee 19.47 41.62 61.09 88.20 -27.11 Peak 100 311 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""hf CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 6, CH103
s
100 |
o VTR U e
2| 9
o 4 ' ! | | reqeeave
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (d8) (aBuv) (aBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.ee 7.66 43.18 5@.84 68.28 -17.36 Average 100 130 P
2 5925.00 7.66 54,98 62.64 88.20 -25.56 Peak 100 130 P
3 6465.ee 8.32 90.44 83.76 200,00 -101.24 Average 100 130 P
= 6465.00 8.32 101.27 109.59 200 .00 -90.41 Peak 190 130 P
5 7125.ee 10.65 42.75 52.80 68.20 -15.40 Average 100 130 B
6 7125.e¢ 10.85 54,56 64.61 B8.28 -23.59 Peak 100 130 P
7 12930.0@ 19.27 27.98 47.25 68.20 -28.95 Average 180 263 P
8 12930.00 19.27 41.42 60.69 88.20 -27.51 Peak 100 263 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 3, Band 6, CH103
107 Level (dBuVIm)‘
100
s
% AWl l[ | | _|— M R 'FCCJE-P‘lﬁ
;-12 L
o | U roeeks
Il i
40
20
o
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (d8) (adBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.ee 7.66 43.22 58.88 68.20 -17.32 Average 100 59 P
2 5925.00 7.66 54.60 62.26 88.2e -25.94 Peak 100 59 P
3 b465.0e 8.32 83.00 91.32 20e.06 -108.68 Average 108 59 P
- 5465.00 8.32 94,06 182.38 200,00 -97.62 Peak 190 59 P
5 7125.00 10.85 42.48 52.53 68.208 -15.67 Average 100 59 P
6 7125.e8 10.65 53.39 63.44 88.28 -24.76 Peak 100 59 P
7 12936.00 19.27 27.94 47.21 68.20 -20.99 Average 100 224 P
8 1293@.e¢ 19.27 41.46 60,73 88.20 -27.47 Peak 100 224 p
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 60 of 242

FCC ID . 14L-GUAXES54



15-

oy

.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase . | VERTICAL
Mode 2, Band 6 Straddle Channel,
Test Mode CH115
10.,Lwel(d8u\lfm)
100 )
o [ILHIPL T JHE 1 cleodhe
2|8
60 1 l ' ] FCQ 6E-AVG
40
20
0
1000 4000. 8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHzZ) (dB) (aBuv) (dBuVv/m) (dBuV/m) (aB) (cm) (deg)
1 5925.e@ 7.66 41.79 49.45 68.26 -18.75 Average 100 135 r
2 5925.e0 7.66 54.12 61.78 88.20 -26.42 Peak 100 135 P
3 8525.e0 8.45 85.48 93,93 200.00 -106.07 Average 100 135 P
- B86525.00 8.45 97.27 185,72 200.00 -94.28 Peak 100 135 P
5 7125.00 10.85 41.44 51.49 68.20 -16.71 Average 100 135 P
6 7125.e¢ 10.05 53.78 63.83 88.26 -24.37 Peak 100 135 P
7 13856.ee 28.82 28.46 48.48 68.20 -19.72 Average 100 172 P
8 1385e.ee 20.02 41.63 61.65 88.20 -26.55 Peak 100 172 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Power . | From System (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Mode 2, Band 6 Straddle Channel,
Test Mode CH115
4o718ve! (dBuVim)
100 4

o T
WL

I' _r M O ‘rccls-p‘el&
LU T elhede

60 3
E
40,
20|
of
1000 4000. 8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB) (dBuv) (dBuv/m) (dBuv/m)  (dB) (cm) (aeg)
1 5925.ee 7.66 41.87 49.53 68.20 -18.67 Average 100 54 P
2 5925.0e0 7.66 54.41 62.087 88.2e -26.13 Peak 100 54 P
3 8525.00 8.45 78.45 86.90 200.0¢ -113.10 Average 100 54 P
4 6525.00 B8.45 89.47 97.92 200.00 -102.08 Peak 100 54 P
5 7125.00 10.65 41.91 51.96 68.20 -16.24 Average 100 54 P
6 7125.00 18.85 52.78 62.83 B8.20 -25.37 Peak 100 54 P
7 138560.ee 20.02 28.40 48.42 68.28 -19.78 Average 100 256 P
8 1385e.ee 20.82 41.63 61.65 88.2e -26.55 Peak 100 256 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""hf CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Power . | From System (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode Mode 3, Band 6 Straddle Channel,
CH119
so7ievel (dBuVIm)‘
100

]

o MU T
o JLURALTL§

= pi

L 1 ek
1| ——

4 L ‘ FCJ SE‘E
40
20
0|
1000 4000. 8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading lLevel Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (aBuv) (dBuv/m) (dBuv/m)  (dB) (cm) (deg)
1 5925.ee 7.66 42.77 58.43 68.20 -17.77 Average 100 128 P
2 5925.00 7.66 54,20 61.86 88.20 -26.34 Peak 100 128 P
3 B545.ee 8.55 84.33 92,88 200.00 -107.12 Average 100 128 P
4 B5545.00 8.55 94,97 183.52 200.00 -96.48 Peak 100 128 P
5 7125.e@ 18.85 42.51 52.56 68.20 -15.64 Average 109 128 P
6 7125.00 18.05 53.49 63.54 B8.20 -24.66 Peak 1090 128 P
7 13090.00 20.20 28.54 48.74 68.20 -19.46 Average 100 176 P
8 130890.00 20.20 4@.88 61.e8 88.2e -27.12 Peak 100 176 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Power . | From System (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Mode 3, Band 6 Straddle Channel,
Test Mode CH119
407 2ve! (dBuVim)
100 4
k -
oo JRLHHF P H et
2|8 é |
- 4 | FC 6E-AVG
40
20
of
1000 4000. 8000. 12000. 16000. 20000, 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (aB) (cm) (deg)
1 5925.86 7.66  42.84 50.58 68.20 -17.7@ Average 100 50 P
2 5925.86 7.66 54,89 61.75 88.28 -26.45 Peak 100 69 P
3 5545.00 8.55 76.54 85.09 20e.0¢ -114.91 Average 100 60 P
4 5545.80  8.55 87.45 86.08 200.0¢ -104.00 Peak 100 ) P
5 7125.e@ 10.85  42.64 52.69 68.20 -15.51 Average 100 ) P
6 7125.8¢ 10.85 54.04 64.09 88.28 -24.11 Peak 100 50 P
7 13098.e@ 20.28¢  28.63  48.83 68.26 -19.37 Average 100 225 P
8 13090.66 20.20 41.8¢ 62,00 88,26 -26.20 Peak 100 225 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""!n" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | VERTICAL
Test Mode Mode 4, Band 6 Straddle Channel,
CH111
1ml.em-)l((iBu\IIm)
100 )
o JILLFHLF AT LI recleonke
2|4
2 g e
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 43.91 51.57 68.20 -16.63 Average 100 138 P
2 5925.00 7.66 54.35 62.81 88.20 -26.19 Peak 100 138 P
3 6505.00 8.37 87.89 96.26 200.00 -103.74 Average 100 138 P
4 ©6505.00 8.37 97.98 106.35 200.0@ -93.65 Peak 100 138 P
5 7125.ee 10.85 43.36 53.41 68.20 -14.79 Average 100 138 F
6 7125.e¢ 10.85 53.16 63.21 88.2¢ -24.00 Peak 100 138 p
7 13010.0¢ 19.69 28.14 47.83 68.20 -20.37 Average 100 227 P
8 13010.ee 19.89 41.33 61,02 88.20 -27.18 Peak 100 227 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System (AC120V /60Hz) Pol/Phase HORIZONTAL
Mode 4, Band 6 Straddle Channel,
Test Mode CH111
107 Level (dBuV/m)
100 4
oo JILL PP LU | rocesmhe
2|8
- 1 1 ' ' i chsEJlﬁ
b
40
20
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No (MHz) (dB) (aBuv) (aBuv/m) (dBuv/m) (aB) (cm) (deg)
1 5925.00 7.66 44 .00 51.66 68.20 -16.54 Average 100 S5 P
2 5925.06 7.66 54.58 62.24 88.20 -25.96 Peak 100 55 P
3 ©505.e0 8.37 80.77 89.14 200.06 -110.86 Average 100 55 P
4 B6565.00 8.37 89.84 98.21 200.00 -101.79 Peak 100 55 P
5 7125.ee 10.05 43.63 53.68 68.29 -14.52 Average 100 55 P
6 7125.ee¢ 10.85 53.57 63.62 88.20 -24.58 Peak 100 55 P
7 1301e.ee 19.69 28,39 48.08 68.20 -20.12 Average 100 225 P
8 13010.00 19.69 40.86 68,55 88.20 -27.65 Peak 100 225 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph . | VERTICAL
owe (AC120V /60Hz) ol/Phase c
Test Mode . | Mode 1, Band 7, CH117
107 Level (dBuV/m)
100| 4
oo [HLLHEUE JFTLL S 1 frecessis
2|8
0 ] i FCO GE-AVG
40
20
o
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuv/m) (dBuV/m) (d8) (cm) (deg)
1 5925.00 7.66 41.61 49.27 68.20 -18.93 Average 100 134 P
2 5925.00 7.66 53.87 61.53 88.20 -26.67 Peak 100 134 P
3 6535.00 8.5@ 86.79 95.29 200.00 -104.71 Average 100 134 P
- 6535.00 8.50 98.97 107 .47 200.08 -92.53 Peak 100 134 P
S 7125.00 10.e5 41.32 51.37 68.20 -16.83 Average 100 134 P
6 7125.0¢ 10.e5 52.97 53.02 88.28 -25.18 Peak 188 134 P
7 13@7e.00 20.11 28.69 48.80 68.20 -19.40 Average 10e 175 P
8 13076.00 20.11 42.95 63.06 88.20 -25.14 Peak 100 175 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""lu" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Phase . | HORIZONTAL
(AC120V /60HZz)
Test Mode . | Mode 1, Band 7, CH117
107 Level (dBuVIm)‘
100|
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o
1000 4000. 8000, 12000. 16000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.00 7.66 41.78 49,44 68.20 -18.786 Average 108 55 P
2 5925.00 7.66 53.97 61.63 88.20 -26.57 Peak 100 55 P
3 6535.00 8.5e 79.58 88.08 200.80 -111.92 Average 100 55 p
B 6535.00 8.5@ 91.76 100.26 200.00 -99.74 Peak 100 37 P
S 7125.00 1e.05 41.38 51.43 68.20 -16.77 Average 100 5SS P
6 7125.00 10.85 53.71 63.76 88.20 -24.44 Peak 108 55 P
7 13e7e.00 20.11 28.51 48.62 68.20 -19.58 Average 108 117 P
8 13070.00 20.11 42.82 62.93 88.20 -25.27 Peak 100 117 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 7, CH149
1o7Leve! (dBuVim)
100[ 3
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1000 4000. 8000, 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e8 7.66 41.82 49.48 68.26 -18.72 Average 100 124 B
2 5925.00 7.66 54.52 62.18 88.2e -26.02 Peak 100 124 P
3 6695.00 9.2e 86.34 95.54 200.0€ -104.46 Average 100 124 v
4 6695.00 9.20 97.99 187.19 200.00 -92.81 Peak 100 124 P
5 7125.00 18.85 41.36 51.41 68.20 -16.79 Average 100 124 P
6 7125.08 18.05 53.83 63.88 88.20 -24.32 Peak 190 124 P
7 13398.08 21.54 27.41 48.95 54.00 -5.85 Average 100 164 P
8 13390.00 21.54 49.67 62.21 74.00 -11.79 Peak 100 164 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\’ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60HzZ) :
Test Mode : | Mode 1, Band 7, CH149
1o7Level (dBuVim)
100 4
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (aBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 41.74 49,480 638.20 -18.8¢ Average 100 47 P
2 5925.¢@@ 7.66 54.67 82.33 88.2e -25.87 Peak 1@ 47 P
3 65695.00 9,20 78.63 87.83 200.00 -112.17 Average 1@ 47 p
4 6695.00 9.20 99.42 99.62 200.00 -100.38 Peak 100 47 P
5 7125.e0 18,85 41.39 51.44 68.20 -16.76 Average 199 47 P
6 7125.00 10.@5 53.71 63.76 88.2e -24 .44 Peak 100 47 P
7 1339%0.0@ 21.54 40.91 62.45 54.00 8.45 Average 100 166 F
8 13390.00 21.54 40.67 62.21 74.00 -11.79 Peak 100 166 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power (AC120V /60H7) Pol/Phase VERTICAL
Test Mode Mode 1, Band 7, CH181
107 Level (dBuV/m)
100[
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. ] |
60 | pmy i FCO BE-AVG
40
20
0
1000 4000. 8000. 12000, 16000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.00 7.66 41.7@ 49.36 68.20 -18.84 Average 100 145 P
2 5925.02 7.66 55.18 52.84 88.20 -25.36 Peak 1ee 145 P
3 6855.00 g.5e 87.57 97.07 200.00 -102.93 Average 100 145 P
4 6855.00 9.5 99.80 189.30 200.00 -90.7@ Peak 100 145 P
5 7125.00 l10.05 41.40 51.45 68.20 -16.75 Average 100 145 P
6 7125.00 18.85 53.62 63.67 88.20 -24.53 Peak 100 145 P
7 13710.00 22.48 28.02 50.50 68.20 -17.7@ Average 100 163 P
8 13710.00 22.48 41.48 63.96 88.20 -24.24 Peak 100 163 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 1, Band 7, CH181
107 Level (dBuV/m)
100|
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 41.73 49.39 68.20 -18.81 Average 10@ 4% B
2 5925.00 7.66 54.82 62.48 88.20 -25.72 Peak 100 49 v
3 £855.00 9.5@ 81.42 20.92 200.0¢ -109.08 Average 100 49 P
4 6855.00 9.50 93.61 183.11 200.00 -96.89 Peak 100 49 P
5 7125.00 19.85 41.23 51.28 63.20 -16.92 Average 108 49 P
6 7125.00 10.85 53.18 63.23 88.20 -24.97 Peak 100 4% P
7 13710.00 22.48 28.23 5e.71 68.20 -17.49 Average 100 145 v
8 13710.00 22.48 42.34 64,82 88.20 -23.38 Peak 100 145 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 7, CH123
1o7Level (dBuVim)
1oo| g
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5825.60 7.66 42.49 58.15 68.20 -18.85 Average 100 133 P
2 5925.0@ 7.66 54.48 52.14 88.20 -26.06 Peak 10@ 133 P
3 6565.00 8.67 90.15 98.82 200.00 -101.18 Average 100 133 P
4 6565.00 8.67 102.31 119.98 200.00 -89.02 Peak 100 133 P
5 7125.0@ 18.e5 41.93 51.98 68.20 -16.22 Average 100 133 P
6 7125.ee 10.@5 53.85 63.9@ 88.20 -24.30 Peak 100 133 P
7 1313e.0e 20.32 29.15 49.47 68.20 -18.73 Average 100 224 p
8 13130.00 20.32 42.49 62.81 88.20 -25.39 Peak 100 224 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 2, Band 7, CH123
qo7Level (dBuVIm)“
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1000 4000. 8000. 12000. 16000. 20000. 24000, 28000, 32000. 36000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (d8) (cm) (deg)
1 5925.00 7.66 42.56 58,22 68.20 -17.98 Average 100 53 P
2 5825.00 7.66 53.90 51.56 88.20 -26.64 Peak 100 53 P
3 6565.00 8.67 82.73 91.4@ 200.0¢ -108.50 Average 100 53 P
4 6565.00 8.67 94.16 102.83 200.00 -97.17 Peak 100 53 P
5 7125.00 10.05 41.96 52.01 68.20 -16.19 Aversge 109 53 P
) 7125.00 10.85 53.96 54.01 88.20 -24.19 Peak 100 53 P
7 13130.0e 20.32 29.21 49.53 68.26 -18.67 Average 100 286 P
8 13130.00 20.32 42.22 62.54 88.20 -25.66 Peak 100 286 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60Hz) Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 7, CH147
4o7Level (dBuVim)
100[ 1
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 42.65 58.31 68.20 -17.89 Average 100 122 P
2 5925.00 7.66 54.60 62.26 88.20 -25.94 Peak 1ee 122 P
3 6685.00 9.16 87.33 96.49 2ee.e0 -183.51 Average 100 122 P
A 6685.00 9.186 88.15 107.31 200.00 -92.89 Peak 100 122 P
5 7125.00 18.e5 42.08 52.13 68.20 -16.87 Average 100 122 P
6 7125.00 18.85 53.47 63.52 88.20 -24.68 Peak 100 122 P
7 13370.00 21.44 27.85 49.29 54.00 -4.71 Average 100 264 P
8 13370.00 21.44 41.36 62.50 74.00 -11.20 Peak 100 264 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 7, CH147
qo7ieve! (mauvrm)4
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1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (ceg)
1 5925.00 7.66 42.56 58.22 68.20 -17.98 Average 100 53 P
2 5925.00 7.66 54.99 62.65 88.20 -25.55 Peak 100 53 P
3 5685.00 9.16 80.23 89.39 2ee.ee¢ -1108.51 Average 100 53 p
4 6685.00 9.16 91.50 108.66 200.00 -99.34 Peak 108 53 P
5 7125.00 18.85 42.07 52.12 68.20 ~16.08 Average 100 53 P
6 7125.00 18.685 52.93 62.98 88.20 -25.22 Peak 100 53 P
7 13370.00 21.44 27.67 49.11 54.00 -4.89 Average 100 178 P
8 13370.00 21.44 41.07 62.51 74.00 -11.49 Peak 190 178 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 7, CH179
qo7Leve! (dBuVim)
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1000 4000. 8000, 12000. 16000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (aBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5825.e0 7.686 42.49 58.15 68.20 -18.85 Average 100 118 P
2 5925.ee 7.66 55.21 62.87 88.20 -25.33 Peak 10@ 118 P
3 6845.00 9.48 88.32 97.8@ 200.00 -102.20 Average 100 118 3
El 6845.00 9.48 99.66 109.14 2e0.00 -98.86 Peak 100 118 P
5 7125.00 1e.e5 41.98 52.83 68.20 -16.17 Average 100 118 P
6 7125.00 18.85 54.26 64.31 88.20 -23.89 Peak 100 118 P
7 13690.00 22.49 28.08 58.48 68.20 -17.72 Average 100 294 P
8 13690.00 22.40 41.47 63.87 88.20 -24.33 Peak 100 294 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Phase . | HORIZONTAL
(AC120V /60Hz)
Test Mode : | Mode 2, Band 7, CH179
107 Level (dBuV/m)
100|
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.00 7.66 42.70 58.36 68.20 -17.84 Average 100 45 P
2 5825.0@ 7.66 54.07 61.73 88.20 -26.47 Peak 100 a5 P
3 6845.00 9.48 81.82 91.30 200.06 -l188.7@ Average 100 45 p
B 6845.00 9.48 91.80 101.28 200.00 -98.72 Peak 100 45 P
S 7125.00 18.05 41.96 52.01 68.20 ~16.19 Average 100 45 P
6 7125.00 18.85 53.57 63.62 88.20 -24.58 Peak 100 45 P
7 13690.00 22.40 28.69 51.09 68.20 -17.11 Average 100 143 I
8 13690.00 22.40 41.28 63.68 88.20 -24.52 Peak 100 143 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 7, CH135
107 Level (GBUVM)4
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5825.e0 7.66 43.12 58.78 68.20 -17.42 Average 100 121 P
2 5625.00 7.8686 54.39 62.85 88.20 -26.15 Peak 180 121 P
3 6625.00 8.94 96.88 99.82 20€.00 -100.18 Average 100 121 p
4 6625.00 8,94 101.18 110.12 200.8@ -89.88 Peak 100 121 P
5 7125.00 18.e5 42.56 52.61 68.20 -15.59 Average 100 121 P
6 7125.00 10.85 52.86 52.91 88.20 -25.29 Peak 100 121 P
7 13250.00 21.00 28.04 49.84 S54.00 -4.9% Average 100 255 P
8 13250.00 21.00 41.07 62,07 74.00 -11.93 Peak 100 255 p
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\’ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power From System Pol/Phase - | HORIZONTAL
(AC120V /60Hz) :
Test Mode : | Mode 3, Band 7, CH135
107LW0| (dBllVlﬂl)“
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (ceg)
1 5925.ee 7.66 43.26 58.92 68.20 -17.28 Average 100 49 P
2 5925.08 7.66 54.27 51.93 88.20 -26.27 Peak 1ee 49 P
3 6625.0@ 8.94 83.67 92.51 200.00 -107.39 Average 100 49 P
A 6625.00 8.94 93.99 182.93 200.00 -97.07 Peak 100 49 P
5 7125.00 18.e5 42.66 52.71 68.20 -15.49 Average 100 49 P
6 7125.08 18.85 54.08 64.13 88.20 -24.07 Peak 100 49 P
7 13256.090 21.00 28.67 49,67 54.00 -4.33 Average 100 264 P
8 132506.00 21.00 41.21 62.21 74.00 -11.79 Peak 190 264 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Phase . | VERTICAL
(AC120V /60Hz)
Test Mode : | Mode 3, Band 7, CH167
107 Level (dBuV/m) ;
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (d8) (cm) (deg)
1 5825.60 7.66 43.14 5e.8e 68.20 -17.42 Average 10@ 121 P
2 5925.00 7.66 54.78 62.44 88.20 -25.76 Peak 100 121 P
3 6785.00 9.46 91.33 100.79 200.00 -99.21 Average 100 121 p
4 6785.00 9.46 101.82 111.28 200.00 -88.72 Peak 100 121 P
5 7125.00 18.65 42.67 52.72 68.20 -15.48 Average 100 121 P
6 7125.e0 18.85 53.70 63.75 88.20 -24.45 Peak 100 121 P
7 13570.00 22,06 28.74 50.80 68.20 -17.40 Average 100 161 P
8 13570.00 22.06 41.70 63.76 88.20 -24.44 Peak 100 161 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 3, Band 7, CH167
107 Level (dBuV/m)
- I
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.ee 7.66 41.75 49.41 638.20 -18.79 Average 10@ a4 P
2 5925.00 7.66 54.93 62.59 88.20 -25.561 Peak 100 a4 P
3 6785.00 9.46 84.79 94.25 200.00 -105.75 Average 10@ a4 P
B 6785.00 9.46 95.44 184 .98 200.00 -95.10 Peak 100 a4 P
5 7125.e0 10.65 42.38 52.43 68.20 -15.77 Average 1e@ ER P
6 7125.08 10.85 53.46 63.51 88.20 -24.69 Peak 100 B P
7 13570.00 22,086 29.21 51.27 68.20 -16.93 Average 109 135 P
8 13570.00 22,06 41.97 64.03 88.20 -24.17 Peak 100 135 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph . | VERTICAL
owe (AC120V /60Hz) ol/Phase c
Test Mode : | Mode 4, Band 7, CH143
107 Level (dBuVIm)*
100[
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Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (d8) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (ceg)
1 5925.00 7.66 44.61 52.27 68.20 -15.93 Average 100 121 P
2 5925.e0 7.66 54.17 51.83 88.20 -26.37 Peak 100 121 P
3 6665.00 9.08 93.32 182 .40 200.00 -97.608 Average 100 121 P
4 6665.00 9.e8 102.84 111.92 206.00 -B8.08 Peak 100 121 P
5 7125.00 1e.e5 53.55 63.60 68.20 -4.60 Average 100 121 P
6 7125.00 18.85 66.57 76.62 88.20 -11.58 Peak 100 121 P
7 13330.00 21.3e 28.34 49.564 54.00 -4.36 Average 100 215 P
8 13330.00 21.30 48.79 62.09 74.00 -11.91 Peak 190 215 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'hf CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph . | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 4, Band 7, CH143
1o.,Level(dBthm)
100[ k]
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o
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) ({(dBuV/m) (dBuV/m) (ds) {cm) (deg)
1 5925.00 7.66 44.13 51.79 68.20 -16.41 Average 100 55 P
2 5925.00 7.66 54.93 62.59 88.20 -25.61 Peak 100 55 P
3 6665.00 9.08 86.18 95.26 200.00 -184.74 Average 100 55 P
4 £665.00 9.88 96.74 105.82 200.00 -94.18 Peak 100 55 P
S 7125.e0 18.85 50.87 68.92 68.20 -7.28 Average 100 55 P
) 7125.e0 10.85 62.90 72.95 88.2@ -15.25 Peak 100 55 P
7 1333e.00 21.30 28.46 49.76 54.00 -4.24 Average 100 224 P
8 13330.00 21.30 41.65 62.95 74.00 -11.85 Peak 100 224 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""lu" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | VERTICAL
Mode 1, Band 7 Straddle Channel,
Test Mode CH185
107!.9\">I(d8mllﬂ'l)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e@ 7.66 41.689 49,35 68.20 -18.85 Average 109 121 P
2 5925.00 7.66 54.62 62.28 88.20 -25.92 Peak 100 121 P
3 6875.00 9.55 83.43 92.98 200.00 -187.82 Average 100 121 P
4 6875.00 9.55 95.84 105.39 200.0@ -94.61 Peak 100 121 P
5 7125.e0 18.e5 41.12 51.17 68.20 -17.e3 Average 100 121 P
6 7125.ee 1e.e5 53.96 64,21 88.20 -24.19 Peak 100 121 P
7 13750.00 22.65 28.20 58.85 68.20 -17.35 Average 100 163 P
8 13750.e0 22.65 49.86 63.51 88.20 -24.69 Peak 100 163 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.“'\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | HORIZONTAL
Mode 1, Band 7 Straddle Channel,
Test Mode CH185
107 Level (dBuV/m)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuVv) (dBuv/m) (dBuv/m) (dB) (cm) (deg)
1 5925.e0 7.66 41.42 49.08 68.20 -19.12 Average 100 45 P
2 5925.00 7.66 53.93 61.59 88.20 -26.61 Peak 100 45 P
3 ©875.ee 9.55 77.5@ 87.e5 200.00 -112.95 Average 100 45 P
- 6875.00 9.55 89.34 98.89 200.00 -101.11 Peak 100 45 P
5 7125.ee 18.05 41.25 51.30 68.28 -16.90 Average 100 45 P
6 7125.e@¢ 10.85 53.87 63.92 88.20 -24.28 Peak 100 45 P
7 1375e@.ee 22.65 28.22 50.87 68.20 -17.33 Average 100 231 P
8 13750.e0 22.865 41.76 64.41 88.20 -23.79 Peak 100 231 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | VERTICAL
Mode 2, Band 7 Straddle Channel,
Test Mode CH187
107 Level (dBuV/m)
100
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5925.e0 7.66 41.97 49,63 68.286 -18.57 Average 100 116 P
2 5925.0@ 7.66 54.83 62,49 88.20 -25.71 Peak 100 116 P
3 6885.00 9.56 83.71 93.27 20@.00 -106.73 Average 100 116 P
4 6885.00 9.56 94.68 184.24 200.8@ -95.76 Peak 100 116 P
5 7125.e¢ 10.85 41.38 51.43 68.20 -16.77 Average 100 116 P
6 7125.86¢ 10.85 53.04 63.09 88.28 -25.11 Peak 100 116 P
7 1377e.ee 22.69 28.02 58.71 68.20 -17.49 Average 100 322 P
8 1377e.e00 22.89 40.94 683.83 88.20 -24.57 Peak 1ee 322 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.“\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | HORIZONTAL
Mode 2, Band 7 Straddle Channel,
Test Mode CH187
qo7Level (dBuVim) _
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (aBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.ee 7.66 41.85 49.51 68.20 -18.69 Average 100 52 P
2 5925.00 7.66 53.99 61.65 88.20 -26.55 Peak 100 52 P
3 ©5885.ee 9.56 77.73 87.29 200.0¢ -112.71 Average 100 52 p
4 65885.00 9.56 87.9¢ 97.45 200.00 -102.54 Peak 100 52 P
5 7125.00 18.85 41.63 51.68 68.28 -16.52 Average 109 52 P
6 7125.ee 10.05 53.32 63.37 88.2@ -24.83 Peak 100 52 P
7 13776.ee 22.69 28.19 5e.88 68.2e -17.32 Average 100 193 P
8 1377e.ee¢ 22.89 45.69 68,38 88.20 -19.82 Peak 100 193 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor~Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | VERTICAL
Mode 3, Band 7 Straddle Channel,
Test Mode CH183
107 Level (dBuV/m)
100
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (aBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5925.ee 7.66 42.73 5e.39 68.20 -17.81 Average 100 120 P
2 5925.ee 7.66 54.09 61.75 88.28 -26.45 Peak 100 120 P
3 ©865.ee 9.52 84.54 94,06 200.0¢ -105.94 Average 100 120 -
4 6865.00 9.52 94.66 1e4.18 200.00 -95.82 Peak 100 120 P
5 7125.86 18.85 42.31 52.36 68.286 -15.84 Average 1909 120 B
6 7125.80 10.85 53.87 63,12 88.28 -25.88 Peak 100 120 P
7 13730.00 22.57 28.06 5@.63 68.2¢ -17.57 Average 100 211 P
8 1373e.ee¢ 22.57 41.36 63,93 8g.2e -24.27 Peak 100 211 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor~Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP.

Report No.: 23060172-TRFCCO05

Power From System (AC120V /60Hz) Pol/Phase HORIZONTAL
Mode 3, Band 7 Straddle Channel
Test M ’ !
est Mode CH183
107 Level (dBuVim)
100 <
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0f v
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No (MHz) (dB) (aBuv) (dBuv/m) (dBuv/m) (aB) (cm) (deg)
1 5925.ee 7.66 42.85 58.51 68.20 17.69 Average 100 se P
2 5925.0e 7.66 53.76 61.42 88.20 -26.78 Peak 100 5@ P
3 ©865.00 9.52 77.84 87.36 20e.e¢ -112.64 Average 100 50 P
4 ©6865.00 9.52 87.88 97.48 200.00 -102.60 Peak 100 508 P
5 7125.00 10.05 42.39 52.44 68.20 -15.76 Average 100 50 P
6 7125.e@ 10.85 54.04 64.09 88.20 -24.11 Peak 100 50 P
7 13736.00 22.57 28.11 50.68 68.20 -17.52 Average 100 109 P
8 1373e.ee 22.57 42.66 65.23 88.20 -22.97 Peak 1900 189 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
Power . | From System (AC120V /60Hz) Pol/Phase : | VERTICAL
Mode 4, Band 7 Straddle Channel,
Test Mode CH175
1o.’l.e\ml(dau\lfl'n)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuv/m) (aB) (cm) (deg)
1 5925.ee 7.66 43.60 51.26 68.20 -16.94 Average 100 148 P
2 5925.e@ 7.66 53.69 61.35 88.2@ -26.85 Peak 100 148 3
3 5825.00 9.47 86.19 95,66 2ee.ee -104.34 Average 100 148 p
- 6825.00 9.47 95.52 1e4.99 200.00 -95.e1 Peak 100 148 P
5 7125.ee 10.65 44.85 54.10 68.20 -14.1@ Average 100 148 :
6 7125.e8 10.85 55.57 65.62 88.28 -22.58 Peak 100 148 i
7 13658.00 22.24 28.21 50.45 68.20 -17.75 Average 100 269 P
8 13s50.0 22.24 40.75 62.99 88.20 -25.21 Peak 100 269 £
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
Power . | From System (AC120V /60Hz) Pol/Phase : | HORIZONTAL
Mode 4, Band 7 Straddle Channel,

Test Mode CH175

qo7Leve! (dBuVim)
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Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuv/m) (aB) (cm) (deg)

1 5925.86 7.66 43.99 51.65 68.2@ -16.55 Average 100 49 P
2 5925.@0 7.66 54,34 62.06  88.20 -26.20 Peak 100 49 P
3 6825.e¢  9.47 79.44 88.91 200.06 -111.09 Average 100 a9 P
4 6825.80  9.47 89.20 98.67 200.0¢ -101.33 Peak 100 49 3
5 7125.80 18.85  43.73 53.78 68.20 -14.42 Average 100 43 P
6 7125.80 10.85 53.86 63.91 88.28 -24.29 Peak 100 49 P
7 13650.00 22.24 28.85 58.29 68.2¢ -17.91 Average 100 153 P
8 13650.00 22.24 41,69 63.93 88.2¢ -24.27 Peak 100 153 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 28, 2023
T-FD-521-0 V1.0 Page No. : 92 of 242
FCCID . 14L-GUAXES4



./(5-

.""\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05

oy

From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 8, CH209
qo7L€vel (dBuVim)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 6995.00 9.64 87.35 96.99 200.08 -103.01 Average 10@ 145 P
2 6995.00 9.64 99.34 188.98 200.00 -91.82 Peak 100 145 P
3 7125.00 18,05 4]1.04 51.9 68.20 -17.11 Average 100 145 P
- 7125.00 10.85 53.02 63.07 88.20 -25.13 Peak 100 145 P
5 13990.00 23.24 28.11 51.35 68.20 -16.85 Average 100 223 P
6 138%@.e¢ 23.24 41.18 64.42 88.20 -23.78 Peak 100 223 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.""ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 1, Band 8, CH209
1o.,l.wel(dBu\IIm)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Ne. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (a8) (cm) (deg)
1 6995.0 9.64 82.31 91.95 2e0.06 -108.05 Average 100 46 -
2 6995.00 9.64 84.11 103.75 200.08 -96.25 Peak 108 45 B
3 7125.00 18.05 40.74 58.79 68.20 -17.41 Average 100 46 I
A 7125.00 10.05 53.48 63,53 88.20 -24.67 Peak 100 46 "
5 1399%0.¢0 23.24 28.44 51.68 68.20 -16.52 Average 100 315 B
6 1399%0.00 23.24 42.44 65.68 88.20 -22.52 Peak 100 315 -

Note: Level=Reading+Factor
MargineLevel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System
Power Pol/Ph . | VERTICAL
owe (AC120V /60Hz) ol/Phase c
Test Mode : | Mode 1, Band 8, CH233
107 Level (dBuV/m)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 7115.6e0 10.02 85.02 95.94 200.06 -104.96 Average 132 116 P
2 7115.00 1e.82 96.83 185.85 2ee.ee -93.15 Peak 132 116 P
3 7125.09 18.e5 40.90 50.95 68.20 -17.25 Average 132 116 p
B 7125.00 10.085 53.40 63.45 88.20 -24.75 Peak 132 116 P
5 14230.e0 23.94 27.88 51.82 68.20 -16.38 Average 1ee 138 P
6 14230.00 23.94 41.23 65.17 88.20 -23.83 Peak 100 138 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System .
Power (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 8, CH233
1o.ll.evol (dBuV/m) 2
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1000 4000. 8000, 12000, 16000, 20000. 24000, 28000, 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (d8) (cm) (deg)
1 7115.00 10.82 ge.a97 98.99 20e.e0 -109.01 Average 100 4@ P
2 7115.00 18.82 83.01 183.e3 200.00 -96.97 Peak 100 ae P
3 7125.00 1@.e5 40.86 58.91 68.20 -17.29 Average 100 4e p
Bl 7125.00 18,85 53.20 63.25 88.2e -24.95 Peak 100 40 P
S 14230.60 23.94 29.66 53.60 68.20 -14.60 Average 100 245 P
6 14230.00 23.94 41.92 65.86 88.20 -22.34 Peak 100 245 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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From System
Power Pol/Phase . | VERTICAL
(AC120V /60HZz)
Test Mode : | Mode 2, Band 8, CH203
107 Level (dBuVim)
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency(wlz)
Frequency Factor Reading |Level Limit Margin Detector Height Azimuth P/F
Noe.  (MHz) (¢B) (aBuv) (aBuv/m) (cBuv/m) (dB) (cm) (ceg)
1 6965.80  9.63 89.11 98.74 200.08 -101.26 Average 108 145 P
2 6965.0 9,63 101.e8 110.71 200.e@ -89.29 Peak 100 145 P
3 7125.00 10.805  41.87 51.92 68.20 -16.28 Average 100 145 [
4 7125.00 10,085 53.23 63.28  88.20 -24.92 Peak 100 145 0
S 13930.00 23.04 28.36 51.40 68.2¢ -16.80 Average 100 172 P
6 13930.e0 23.e4 41.82 54,86 88.20 -23.34 Peak 100 172 p

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'ln" CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCCO05
From System
Power Pol/Ph : | HORIZONTAL
owe (AC120V /60Hz) ol/Phase ORIZO
Test Mode : | Mode 2, Band 8, CH203
1o7Level (dBuVim)
- l I ” i rccls-vs&
6
- ' ' ; _l_ ' _l_H_ O chsuLG_
40
20
of
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuv/m) (dBuv/m)  (dB) (cm) (deg)
1 6965.80 9.63  84.21  93.84 200.00 -106.16 Average 100 43 P
2 6965.88 9.63  94.71 104.34 200.00 -95.66 Peak 100 48 P
3  7125.80 10.85 42.85 52,160 68.20 -16.10 Avcrage 108 48 p
4 7125.80 10,05 53.43  63.48 88.20 -24.72 Peak 100 43 P
5 13930.00 23.84  28.37 51.41 68.20 -16.79 Average 100 233 P
6 1393@.0¢ 23.84 41.54 64,58  88.20 -23.62 Peak 100 233 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 8, CH227
107 Level (dBuV/m)
100
g LT LU - rclerehe
] £ .
60 - ”.m H ’ ' | H B
40
20
0
1000 4000. 8000. 12000, 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 7085.00 9.91 86.6@ 96.51 20@.e0 -103.49 Average 108 144 P
2 7ess5.ee 9.91 87.53 187.44 200.00 -92.56 Peak 100 144 P
3 7125.00 180.e5 41.66 51.71 68.20 -16.49 Average 100 144 p
4 7125.00 10.@5 53.52 63.57 8s.2e -24.63 Peak 100 144 P
S 1417e.00 23.72 27.50 51.22 68.20 -16.98 Average 102 138 P
6 14170.08 23.72 41.02 64.74 88.2e -23.45 Peak 100 138 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."\/ CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 8, CH227
4o7L2vel (dBuVim) :
100]
- HHH | ’ ” i rccle.pfg
£
E
o JULLF YA - rdeds
40
20|
o
1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (aB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 7085.00 g9.91 82.60 92.51 200.08 -107.49 Average 100 45 P
2 jes8s5.ee 9.91 92.62 102.53 20e.e0 -97.47 Peak 100 a5 p
3 7125.00 10.05 41.61 51.66 68.20 -16.54 Average 100 45 P
A 7125.00 10.85 53.28 63.33 8g.2e -24 .87 Peak 100 45 P
S 14170.00 23.72 27.54 51.26 68.20 -16.94 Average 100 122 P
6 14170.00 23.72 41.68 65.40 88.20 -22.88 Peak 108 122 P
Note: Level=Reading+Factor
Margin~Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23060172-TRFCC05
From System .
Power (AC120V /60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 8, CH199
107 Level (dBuV/m)
100]
- l l I FcC 15%‘5
1]
60 ‘ ' ) ’ ' ‘ ” [ redee
40
20
0
1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 6945.00 9.62 90.75 10@.37 2ee.ee -99.63 Average 100 151 P
2 6945.00 9.62 l1e1i.e7 119.89 200.00 -89.31 Peak 100 151 P
3 7125.00 10.85 46.53 56.58 68.20 -11.62 Average 10@ 151 P
B 7125.00 10.05 62.26 72.31 88.20 -15.89 Peak 100 151 P
5 13890.80 22.95 28.17 51.12 68.2¢ -17.08 Average 100 266 n
6 13898.80 22.95 41.33 54.28 88.20 -23.92 Peak 100 266 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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